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Customer name: DOTEKS TEKSTIL GIDA SAN.TIC.LTD.STI.

. Mahmutbey Mah. inénii Cad. No:157 Ozyurt Plaza A1 Blok Kat:2 Istog —
e Bagcilar /ISTANBUL
Buyer name:
Contact Person: ZELIHA AGAOGLU
Order No:
Article No: PROTECTIVE DRAPE FABRIC P393
Name and identity of test ifem: BLUE NON-WOVEN + FILM 49¢gr
The date of receipt of test item: 11.06.2020
Re-submitted/re-confirmation -
date:
Date of test: 11.06.2020-12.06.2020
Remarks: -
Sampling: The results given in this report belong to the received sample by vendor.
End-Use: -
Care Label: Not specified.

Number of pages of the report: 3

The Turkish Accreditation Agency (TURKAK) is signatory to the multilateral agreements of the European
co-operation for the Accreditation (EA) and of the International Laboratory Accreditation (ILAC) for the
Mutual recognition of test reports.

EKOTEKS LABORATUVAR ve GOZETIM HIZMETLERI A.S. accredited by TURKAK under registration
number [AB-0583-T] for ISO 17025:2017 as test laboratory.

The test and/or measurement results, the uncertainties (if applicable) with confidence probability and test
methods are gi he following pages which are part of this report.
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06-20
REQUIRED TESTS RESULT COMMENTS
PHYSICAL PROPERTIES
Water Permeability P
Water Resistance (Impact Penetration) P
P: Pass
F: Fail
R: Refer to retailer technologist.
Evaluation was performed according to the AAMIPB70 guidelines.

REMARK: Original samples are kept for 3 months and all technical records are kept for 5 years unless otherwise specified.If requested,
measurement uncertainty will be reported. But unless otherwise specified, measurement uncertainty is not considered while stating compliance
with specification or limit values The reported uncertainty is based on a standard uncertainty multiplied by a coverage factor k=2, providing a
level of confidence of approximately 95 %. Tests marked (*) in this report are not included in the accreditation schedule.

This report shall not be reproduced other than in full except with the permission of the laboratory.
Testing reports without signature and seal are not valid,
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EKOTEKS LABORATUVAR ve GOZETIM

HIZMETLERI A.S.
AB-0583-T
20018722
06-20
TEST REPORTS
WATER PERMEABILITY; AATCC 127:2017-OPTION 2
Hydrostatic Head Tester, Textest marka Fx 3000 model
Temperature of water 20°C. Pressure increase ratio 10 mbar/dk.
Performed in the conditioned room (2 1£2°C-65%+5)
RESULT REQUIREMENT
Sample 1 383.5cm SS 250 cmSS (Level 3)
Sample 2 352.9cm SS
Sample 3 390.7 cm SS
Average 375.7 cm SS
WATER RESISTANCE-IMPACT PENETRATION TEST; AATCC 42:2017(*)
Test samples were conditioned for at least 4 hours prior to testing (65 + 5% RH, 21 +2 ° C).
Water temperature : 27+1°C
Amount of sprayed water: 500 ml
RESULT REQUIREMENT
Water penetration (g) 0g <1,0 g (Level 3)
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